POWER
STEP

FOLDING LADDER

Manual for Cat D10T Dozer

Complete with W rap-around W alkways

Model No.: PSA-D10T-F/L+RHW
Serial No.: D10T-RHW-001- ~
Date Manufactured: 2009

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER
Caterpillar D10T Dozer

CONTENTS

Page 3 Section 1 Installation and Mounting instructions

Installation Drawings

10 Section 2 Electrical System Wiring Diagrams

16 Section 3 Recommended Maintenance procedure

17 Section 4 Operating Procedure

Section 5 Drawings and Repair Parts lists

18

19

20

24

28

30

32

34

35

37

40

PSA-D10T-F/L+RHW 1-5-15

5 Assembly Complete

5-1 Ladder Assembly
Parts List

5-2 Landing Assembly LHS (+ NG Version)
Parts Lists

5-3 Landing Assembly RHS (+ NG Version)
Parts Lists

5-4 Landing Assembly Rear
Parts List

5-5 Spreader Assembly
Parts List

5-6 Drive Unit Assembly
Parts List

5-7 PROP Assembly
Parts List

5-8 Hydraulic Cylinder
Parts List
Valve Diagram

5-9 Power Pack
Parts List

5-10 Electrical Controls
Parts List

Material Kit Supplied

POWER
STEP



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 1 Installation and Mounting Instructions

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Power Step Ladder System to Dozer

See Drawing 22 286 & 22 053 (Page 4 & 5)

1. Remove grille plates from the rear of both mudguards.
Remove the light and/or horn from the rear of the left-side mudguard.
Draw out wiring for future re-use.

2. Weld the Mounting Pads to the rear of the mudguards, in the corners
made by the mudguard top plate and vertical inner plate, and in the
corner made by the rolled outer edge of the mudguard top plate. All
the rear mounting pads fit hard against the folded rear mudguard infill.
All these mounting pads have bevelled edges to clear existing welds in
the corners. The rear mounting pads are all 'handed' in that the bevels
are located to suit the requirements of one side of the machine or
the other.

3. Measure forward from the back surfaces of the rear mounting pads and
down from the top surface of the mudguard decks to locate the side
mounting pads. Weld these mounting pads in position.

Welding: Cat SP to AS1554
8 cfw

Pg3

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 1 Installation Instruction Drawings - 22 286

o 9o 2
IS
] = 2
0
54
| - 1]
N
—
=] =< —
S s <
& = =
L)
= a
N L)
[mm]
® \
7'
LI\ mh’
- N
-]
E 3| £ .
b=
=8| 2 £x
TN S E3
o> =}
38| 3 £S
£
R 8 o | E - j—
x Dyl o
2| §
=] I
S| © N
S5 B 0
20| ©
=x| 5
(€ w
>|<—
1 -
«©
©
t { \
LR '
By LS ! S
[~ » o
aﬂ. At X [Te)
@ 38 338
2£ g 33
3 Bs &
.!g =2 vg
Ty 16T o B3
O SO
§§ £ 58
g
£
g8
S
§£
='s

Surface of new mounti
from back edge of m
Surface of new moun
from back edge of mu

e
90¢C

L6C
> 1§
A g
9022 h 5 ‘!///‘ 5 ("
’ N
1424

PSA-D10T-F/L+RHW 1-5-15 Pg4



FOLDING LADDER

POWER
STEP

Caterpillar D10T Dozer

- 22 053

Installation Instruction Drawings

Section 1

9yo(d uojnbupiy _ ajoid Jojnbupiy
jo episyng 10 episynp
06, 086¢ . 019 _
‘Ao 8 g ._ g g o
PSSISY 0} dS 10 of — /M | — |
Buppj Pod By Jeyng
03y £0'8102C
A A

pog Bugunopy pod Bununop

U] D3y 10°B10CT

Jauuf Joay 10°81022

(@Bowy o1 1,4 1D1Q) (3Bow Jo1aw 1 X 1D

AR ATIVIAa X B X IvL3a
(aBown JoLsw s, 103eQ)
8)0(d|0ofLOA Jouut A% A VL3
pod By senp) onbpnw jo 36ps o3, '
103y £0'810Z2] oL 4o shpe 102
woyoq 3o jessng Gy sejnp opnijoud oy [SLE
9|qISS8300 03y G0'81022 uwuﬁ_ﬂ_._w_tzﬁz 6¥12
auypM 07—
o 01
o1 or G
H- ajoid Jauayns
o1 e bunsie oju 1n)

“
_f 11—

~—
—
0¥
=]
§

an

PoYY

x0q A1830q JO OpIS [PIRIPA 41 syoyd Jooy /poo.

\ u”. uw_vow. nvwa ﬁmﬂ_—._uu_ﬂ_.._ Lmu&hﬂﬁ%m“ﬂ
*aj0Kd SPIS|DAILIAA ID|BUDLT) OF papiM e Soaims ol

J1es} “4o0ds 0} pup doj 30 e30jd pJonbpnw
do} 4o uinas uAcp-papioy o} spiok/sitd

310/d j0oRJaA Jawul
paonbpnw jo sbpe ey

4
-

@M

i

Pg5

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 1 Installation Instruction Drawings - 22 288
See Drawing 22 288 - Page 7

Procedure

1. Fit Mounting Blocks per Drg 22 286

2. Per View 2, Spreader Plate: Fit Spreader Plate 22 287 to rear mounting blocks.
Use Washer Plates 22 281 and washers under bolt heads - ensure maximum
engagement of bolt threads in blind threaded holes. Washer Plates not shown in
most Views in this drawing.

3. Per Views 3A & 3B, Isolators: Fit Isolator Brackets 21 930 (See aslso View 2). Fit
Side Landing Beam 22 008 with Ladder Shaft and Drive already assembled,
supported by Isolators.

Similarly fit Right Side Landing on the right hand side of the
machine

4. Fit Ladder. Using Spacers (within Actuator Cylinder Mounting 21 954), adjust drive
so gears are not loaded when ladder is lowered.

5. Per Views 1, Complete Assembly and 4, PROP System:
Attach PROP System Mounting Frame 22 091 atop cabin, on ROPS unless similar
is already fitted by customer.Clamp PROP Mtg Beams 22 087 in position
shown in View 4B and mount PROP 21 945. Adjust position of Beams & PROP so
that, with PROP attached to Isolators using middle holes (of set of 5), ladder gear
drive is not loaded when ladder is fully raised. Weld Beams to Frame, 6cfw where
visible from above.

6. Per View 1: Fit Rear Walkway 22 282 Fit Handrails.

PSA-D10T-F/L+RHW 1-5-15 Pge



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 1 Installation Instruction Drawings - 22 288

4
=
=
)
=
&2
5
O
=
=
x 2
<5
L 5 e
= a4
< 2
o
o >
[} ;5 5
o o ]
< ;(f) k-]
L 2/ ~|B
o= = o(.g
o (= o
@ o N 8
- o~ o
~ ~ =2 g|& o
=3
= £ b3 IS »l2 q <
- l.E
=] & = =
= £ =8 =
b=} =|a =>
5 5|5 @ 2
= 3 S5 2
g2 E1E
w — T—7 £
. <
£\ = —~ g
s|@ —
2|2 = g
s . (= 2
gl __—[1 8 2
S =
(=
o
Ll =
as
o s
: <2
——e <
S
l")'<_:
= 3
HD
S

Isolator Pin Bracket
per Note 3.
part

). Cleat toward
, Bracket away
welded to ROPS roof

ding).
Roof Button 22 091 16

ounting Bracket always
Roof Button 22 091 16

fits outside of Cleat {
welded to ROPS roof

maching
from §

Rear Wakvay Handral 22 283
Cleat
M
of La_n

Rear Walkway 22 282

/\

Middle Walkway Mounting

22 089 98
PROP SYSTEM

VIEW 1. COMPLETE ASSEMBLY

Bolting Pad 22 091 14
Welded to ROPS

Bracket away from

VIEW 4A

s\

\ - — i/}
N/

=/

|£RIJF Mounting Beam 22 087

- Side Platform
Clamp Plate '02'

Isolator '03'

Handrails

=v|
«
~

PSA-D10T-F/L+RHW 1-5-15



POWER
STEP

ININFONVEIVY JATHA

¥.6 1C
awpu4 By aauQ

Pg8

- 22 288

FOLDING LADDER
Caterpillar D10T Dozer
Section 1 Drive Arrangement

Japuyhn ;W@
N |
%W
€0 0v6 Ig_Jodosy ﬁ;
6G6 I¢ D39 J0}33S
V901 12 830id BIN yoyms xoud 796 12
20 166 1 4og BIN yoyms xoid 1089 10}995 pJONG BALI]
jJO qny 0} S}joq
“yns 0} Joysom 00|/Buiids yym pup ‘nu 10 166 1¢
JOpUN pUD PDBY JOpun JOYSDM 0|} Y)M PRl - OAAS YOUMS X0ld
6°0149 9D S}oq|Ip -
asIMJay}0 ajou Ssajuf)
19%o0.g buunopy
__ & —— | (-] /
¥S6 12 BN gl | = - J0}oDJ4} pIDMO} }D3)
Japulkn Jojonyoy =? o= 108|) JO apIsino sao
[ 116 12 sAom|p }axo04g Bununop
; _ _ 7N = HOYS JoAld
) }
suc_wwm hﬁ%.osoc_ }ns 0} s4a90dg

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 1 Installation and Mounting Instructions __ (cont.)
Maintenance Notes

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Power Step Landings to Dozer

WARNING

Raising the POWER STEP ladder by external means can create a vacuum in the hydraulic
cylinder and create the opportunity to allow air into the hydraulic system, defeating the
inherent safety features of the POWER STEP.

This must be avoided, to maintain safe operation of the POWER STEP.

In instances where the use of external means to raise the ladder must be used, please
follow the following instructions:

Loosen hard plumbed hydraulic lines on cylinder side of lock valve on cylinder.

Raise ladder by available means.

Note: Make necessary arrangements to collect displaced oil, and be aware that air enters
the piston side of the cylinder as ladder is raised.

Lock in raised position.

Re-tighten hydraulic fittings.

SECURE THE LADDER IN THE RAISED POSITION, MECHANICALLY, CHAIN &
TAGOUT THE POWER STEP

To recommission the POWER STEP:

Loosen hydraulic fittings on cylinder side of lock valve.

Note: Collect displaced oil.

Lower ladder to lowest position, using alternate safety approved means, fully retracting
cylinder. Ensure all personnel are clear of step radius.

Operate electrical control switch to purge air from the hydraulic line systems, lock valve
and cylinder.

Tighten the hydraulic fittings either side of lock valve to restriction fitting.

Cycle step unloaded several times to purge all air from hydraulic system.

The Power Step will not operate correctly if there is any air in the hydraulic circuit (due to
the incorrect operation of the lock valve).

PSA-D10T-F/L+RHW 1-5-15 ng




FOLDING LADDER

POWER
STEP

Page 1

Caterpillar D10T Dozer

Buo w g xouddy
WRpEey 7Y DN YA SSAUIRE
SPISUJ SSALIEH 3UM

Section 2 Electrical System - W iring Diagrams

Pgl10

¥ ﬁ n_.u_.?.”M v ! qan woddng ey
oo Po-6-8LAH-Sd Snid .
3 3 ¥N H Wiy] |d SSamIER] anyg aseg DS £O0LL N/d
TOT9L-5d N/d LOT9L-Sd N/d LELTXOV-SdD N ELINOV-SIDI NI
ssaary] Spddng
OEFSL N/
yg 0x) Iausel aogpRs () MOfR A MOIPA
P (V) .\- [ | Py
PEg () g angg
i st HY ) BR2ALL SHH
g - uas AV apsu] oy
SSALITY UM Duxosg o) uge)) Uy Jamer] paping A0139U00) UL € (paambay j]) ssawsepy uorsuaxy
A033UN0 ) ULy § TIDLL N/d
¥9
*
Apddng udy M LELTXDV-SdD N/
LITHR-Sd Nidd
WAMYAHH L1101 UL g (] UL |
speds) b IELTXDIV-5dD NId
Apddng monusy
PUB A UIISS Y IS0
AMsFunE paunogy
dazang THRINS S0 Nid
T00LL N/d
(Ssauam || puE xoy sopEMpuy)
ang
umogqdny sappe|
ADIEMPU
il 2]
xog
e
e CLTTEN
1 1994S NMOM@/dN 33aav'i

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER

POWER
STEP

Page 2 Non Auto-Raise

llar D10T Dozer

Caterp

1Iagrams

D

Iring

2 Electrical System - W

Section

AQuQ uondaaiq [eudiS 10, pasn = v...-.w.u_m_u: =
, '
go_._“«_u.m%wm_ W\M.“u_._m X0 10J29UU0I UI SIIIA AIBdS 0N :J0N
SIPZ8 N/d e [ OF O Or O
2ans0[u 10JOJy Ul puE s OO O T
NG IV 5V U0 PAJUNOLy AR[Y pue WIOH 4.6__ o ury 01 O.ﬂ:ﬁ
< Nuid
_I e [2F O O1 =m0
=S, V| X0§] 10)32Uu0,
o4 MYM/PIY
= e AMAVPE
=T T SOrI8N/d T
Jojopy dn
aulyoey
MO[IPA 10)E[0S] [ENUB]]
LLVE LLVE ‘PINY ST WASAS ISIEY 0)NY JI X0g 10)2dUU0)) JO § 7  sod UIIM)I(Q Hul| JA0wdY (6)
LOOPNI N/d _ "PANT] LON ST UIDJSAS aSTEY 0JNY JI X0( 10)29Uu0)) Jo 9 % § sod yury (8)
LIZLF N/d Assy apoiq ATI ATI L101F-Sd 1822 - snid
320 0L yonms P E1TP8-Sd sauapeq Jjo ey Aiddng 1aam04 10y parddng saxeag ymaa) duy s¢| )
nQ N [puLRy |, Vi + -3 % - a . :
1) PISEIIY UMOYS MYRIY NI ] (9)
9 F00LL-Sd (d9)s uo pajunopy) panddng ssawaey
INYAN/POY : Por ¥oug AInsopPuy 0EFSL-Sd BULIIAL ST YIS OF) dduBe]y ()
o ( 10)J0JA UI SUOLIIUUOY) £00LL-Sd panddng Surigy gv)) ssowaey (¥)
| c— 0] PaJIAUU0T) A O, T00LL-Sd payddng Surip xog gv) (€)
T6FT8 N/d dARESIN puE JADISO4 HET0EL-Sd 19¥arlg Yaimg
PIOUROS MTEN sa|qe)) A1y uely €10£L-Sd YIS M parjddng ssaudey YIms [ey puey (@
900LL-Sd payddng sdurer] Suiuiesy xog gv) (48]
SSHLON
Lf.m.:-ﬁ-—.m.n_
() yorg J9M04 0) pajunopy) > (SardnEg 0) IS0 pAuUnogy) & £
: £0EPS N/d : - N
E£1ZF8 N/d UINMS IS £1ZP8 N/d arnde
40 dwy sl doj§ 1amog 4D dury sg|
[FRI)
anjg
1 asuei()
—ONUAN/POY 10)39U10) Py
o ||m £019£-Sd
CITP8 N/id & 4l ams
D dwy §
> L@ M0 (§) pue (8) snou 2§
9 FIIAN YUl ST yuy
P 6 Lt ) u “¥M/V uou 1oy pasmbaa jr yur
AP s J B THLON
MOIPA O-imoq /ud M BT ¥ < a m W w
] _ . 2 (o,
6IHI8N/d 0 B N — £ — a\d % UAO(] - MO[PIA
prouajos dmeipAH \ f v 4 S e
& 's i = - C b
= MOIPA d91--01dH-Sd S91-5-91aH-Sd
- b, | ] i " £
yoelg MO[PA TI0EL 7.“.“ Ty m_um_wwmm_.w_ah.nnm
2AMSOPUY 1030 =S N : g
asteaoiny oy | uoudQ) p_o:.:_m =.ﬂ—_EDE—,m :m.._umm__.m.c—.uw.u:yﬁ HEOPIE MON oI h..w_z:w_ﬂ.‘—ﬂ
N wQQ:w naec_;: N/d [IJIMS [1eY pueH
20-1020 M €10€L-Sd N/d

Pg11

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER

POWER
STEP

Page 3

Caterpillar D10T Dozer

Auto-Raise

Pressure Switch Operated

1Iagrams

D

Iring

2 Electrical System - W

Section

AuQ uonddQ [BUBIS 10y PIs))
PITP8 N/d
1ypIY a4pug

g IV ‘AVRU<

+

SIFE8 N/d
2INSO[2UY 10JOJ U pue

U0 PAUNOJN AB[OY PUE WIO

Paneg 31
uodedg

— ——»

N J

3

MO[PA

MYA/PH

AMM/PY

HIZIP N/d
8aq1 0L yanms
mngQ n) jeuridy |,

LOOPNI N/d
ASSY apoi(

= S0¥T8 Nid
Jojopy d)

T6FT8 N/d

proud[os I1I)SEI

¥eg

=1E

sa[qe)) A1opeg uiepy

X0( 10)23UU0D Ul S2A1M 24edS 0N 12J0N

— g O8O0 OO
iy | OO Ot O —mas
— 1990 Ot —mmr
a0 O O7—smmg-

X0g 10)33UU0°
1 2anaty

Pg12

Nl £r
aedg angg

d91-§-01aH-Sd

NYA/PY .
T (4VD Jo api§ pueH Jysny wopog 1amo)
AV YONMS el N1e] Ieay PAJUNOJY S10)IaUUO)) SSAWIEH V) PUE SSHLIEH YIIMG OF)
AUNPIB

10)E[0S] [ENUBJA ALON

TT0T#-Sd 1832 - Sn[d
LLvd LLvd E1TH8-Sd sattapeq jjo ayey Ajddng 19a04 Joj parpddng 1aeaag ymaar) dury g (L)
ATl ATl (JJO) paseaay umoys Mjeag Yied (9)

PO0LL-Sd (d23§ uo payunopy) parddng ssauaey
T + T OEPSL-Sd BuLlA snid yonms 09 dyduse]y )
£00LL-Sd panddng Suriay gy ssouiey )
aansopuy 200LL-Sd payddng Butiig xog gv) (®)

10JO]] UI SUOIJIIUUO)) UE10EL-Sd 13delg YNms
0) PAJIIUU0)) 3 O, ET0EL-Sd UNMS (s parddng sSawIe] YINAS [1kY pueH (?)
JANESIN pur IADISO] 900LL-Sd panddng sdure] Sutwiey xog 4v) 1y
‘SHLON

we_.m.e_cz.mm (asteaopny) OEpSL N/d
YINIMS 05) HPUSE

LY

uMOIg
an

MG INEIg HIBg

&) (
(yun) yorg 1amog 0) pajunopy) g (saLIapeg 0) 350 pajunopy) —_
ITP8 N/d zm_.wﬂwwh__i £17F8 N/d g4
gD duy s¢| _@Ew Iamog q) duy g m ] " angg )
dsuel |
10)23uU0)) pay
Y ang €019L-Sd
TITF8 N/id - 8
g0 dury ¢
) L@ €
[ZX] @ ,_ P bl 4
A " J =il u
£ ¥
MO[PA 4 anig ¥ 1 2 w_
6TFTI8 N/d uowuo?) | —1 98— m_
ploudjos dNMeipAy s v
¢ 4
- MO[PA d91-S-01dH-Sd
i N i I
ey MO[PA TI0EL N/d Jguei() .
ASIRIOINY WPIAL - YIHMG ey e S 1 081y Y
Amsopuy 10J01y 080TILI-Sd N/d 2.1NS0PUYy 10)0
pajetadq aunssaid 7 uondo ] yms usmoqdn X0g] 10)22UU0)) PUd 100
N u@@_._w LOOPNI N/d
ASSY apoi(q

<0-1020

122.15)
S91-6-91aH-Sd 7
Id

|
£10£L-Sd N/d
€S
AET0£L-Sd N/d
aeag ynms
['ey puey
11wy puey Jo do, uQ pajunojy

UONMS [1eY puey

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER

POWER
STEP

Page 4

Caterpillar D10T Dozer

Auto-Raise

Diagrams

Iring

2 Electrical System - W

Section

Toggle Switch Operated

AjuQ wondaaN( [RUSIS 104 PIs)
FITPS N/id
113y adprig

g DV ‘A »Kﬁ

PR
uodeag

SIFI8 N/id
2ANSO[IUY J0JOJy Ul puE
U0 PAUNOJY AR[IY PUE WIOH

+
7 R

X0 10J32UU0D Ul SAIIA 21edS ON 9J0N

— a9t ® @rOT—2ag
s (oL O Ot O —mas
— (019 QO —mmr
T o0 OO mg

e AP
MOJRA == == S0pI8 N/d J'I (4VD Jo api§ pueH 1Sy wopog Idm07)
AP aopopy dny AV YINIMG MeIg HIE] LI\ PIIUNOJY SI0)IIUUOT) SSIWIBH {V.) PUE SSIWIRH YIHMS OF)
UNPE
AUA/PIY @ 10)E[0S] [ENUE SLLON
T101#-Sd [832Q - snid
LO0PNI N/ LLvd LLvd C1TH8-Sd sataneq jjo ey Ajddng samo  Joy parpddng aaxeasg ynoa) dury s¢ (L)
1171k N/d Vvt ATl AZL (JJO) pasea[ay umoys ayeag yaed ()]}
3201 0L WIS il P00LL-Sd (da)g uo payunopy) payddng ssautey
mon eursy g, - T + T 0EFSL-Sd BULIAL SN YMS 0D dIUBELY (s)
£00LL-Sd panddng Suiiagg gy ssoutey ()
= aansopuy T00LL-Sd payddng Sutugg Xog gv) (]
i J0JOJ\ UL SUOIIUUOY) AEL0EL-Sd 1HIRIY YIS
- e— 0} PajIAUU0)) A O, ET0EL-Sd UIMS s parpddng ssoutep] apms [1ey pueh (4]
76428 N/d 2ARESON pUE 2ABISO4 900LL-Sd panddng sdwie] Suiuiesy xog gv) m
PIOUR|OS I)SBI sa[qu) Alopeg uey ‘SHLON
d91-§-01AH-Sd  S91-S-91AH-Sd (asteI0MnY) 0£FSL N/d
\__u\ ‘ — o 4 PUMS 07) IAUTE I
aaedg .o:
(uup) yoed 1AM04 0) pRUNOY) (saL1aneyg 0) 3501 pAHunopy))
£1748 N/d S0 NAd £1T¥8 N/d i
YINIMS JI)SEJ
a0 duy gg| dayg 1amog ) dwy g1 )] angg J
4 EL 0TS
10)35uUuU0?) pay 0“:3.—0
€019L-Sd prouajog “ = AIMO =
T ——1 o aye.g yied I Bupim suiyoen
N_Nmm N/d J & 4L smm J - Buim aujyoel |
= L@ PG MEIg YT JUIYIEY
P Km\ ] o !
] o ¥ N
MO| o 4 < A lo}
IPA anjg 1 D-sng) T
6TFI8 N/d uourmoyy | 19:8 YAV /PIY o | I
proudjog dneipAy / LI ﬁﬁ» M \
& 5 WOIPA @ d9TS0TAH-Sd | S91-SDTAH-Sd o
il I . r 1d |
LET] MO[PA TI0EL N/d EEITITY) €10€L-Sd N/d
oy s 1T .
pajeaadq addo |, ¢ uondo ypms umogq/dn Xo0g] 10)09UU0.) PRY 1000 [1eY puey
1rey puey jo doj, ug pajunogy

7 1994
20-1020

LOOPNI N/d
ASSy apoi(q

YOJAS iy pueH

Pg13

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER
Caterpillar D10T Dozer

Section 2 Electrical System - W iring Diagrams

WIRING HARNESS 1

0201-02
Sheet 5

Go SW. Auto Raise

Orange

Plus Park Brake SW.
Step Down

Yellow - Down

N

Blue - Up

Step Up

- W

0 I & W

Red/White

Red

Red/White - Beacon Red/ White to Beacon

Red/ White from Rectifier

Black - Earth Black x 6 Earths

Park Brake Harness - P/No 77006-PB

Plug Term Colour
©) Red
(A) Red/White
(B) Orrange

Go Switch Harness (Auto Raise) P/No 77009-AR

Plug Term Colour
(B) Blue
(E) White (Spare)
(A) Orange
©) Brown (Spare)
witch Harn in t

witch) P

(Cabin Indicator Ladder Up/Down)

Plug Term Colour
(B) Black
(B) Black
(Bridge No. 1 and No. 2 in Go Switch)
(A) Red
©) Yellow

Hand Rail Switch H. (P/No 77010)
(Handrail SW to Power Pack Box)

Plug Term Colour
©) Red/White
(D) Blue
(B) Yellow
(A) Green

PSA-D10T-F/L+RHW 1-5-15

Terminal ID.

COM
N.C.
N.O.

Terminal ID.

Length 10m
(Harness Flex No 12)

No. 1 Terminal N.C. Contact

No. 2 Terminal N.O. Contact

Length 10m
(Harness Flex No 12)

No. 3 Terminal N.C. Contact
No. 4 Terminal N.O. Contact

004

Terminal ID.

No. 1 Terminal N.C. Contact

No. 2 Terminal N.O. Contact

Length 10m
(Harness Flex No 12)

No. 3 Terminal N.C. Contact
No. 4 Terminal N.O. Contact

SW Contacts

No 1
No 2
No3
No 4

Length 10m
(Harness Flex No 12)

Pgl4



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 2 _Electrical System - W _iring Diagrams _ Page 6

WIRING HARNESS 2

0201-02
Sheet 6

Go Switeh
Auto - Raise Connection

N.C. - Orange - Blue

N.O. - Brown - White (Spare)
Up/Down Lights Connection

N.C. - Red - Black .
N.O. : Yellow . Black I a—

nd Control Switch - Moun n ils (P/No 7
Power Step Wiring Harness (10m) and Connections Supplied

Contacts
1 - Red/White - Power Supply
2 - Blue - Up Switch
3 - Ycllow - Down Switch
4 - Green - Start Sol Motor
|FRS Power Pack
only (Spare)]

Standard Switch Wiring and Connections

PSA-D10T-F/L+RHW 1-5-15 Pg15



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 3 Recommended Maintenance Procedure

Daily
Visually check ladder and structure for damage, loose component S,
handrails, etc.
Check for hydraulic oil leaks from hydraulic cylinders, plumbing and hoses.

Notify the appropriate supervisor for any observed damage or malfunction.

500 Hours
Grease the nipples on the rotation shaft and sector gears.

Check main mounting bolts for torque.

Check hydraulic oil level in power pack and top up as necessary. (Ladder in raised
position).

Top up using same hydraulic oil as used in hydraulics of machine.
Thoroughly check all electrical wiring for damage, replace as necessary.

Repeat daily check as above

5000 Hours
Change hydraulic oil in tank of hydraulic power pack (5.0 litres)

It is recommended that the same hydraulic oil be used in the power pack as the
hydraulics of the machine.

Grease 4 grease nipples on rotation shaft and sector gears, all of these are
accessible with the ladder lowered, and accessed from under the ladder.

Check and inspect all main bolts on ladder system.
Retorque if required.

Repeat daily check as above

NOTE.

THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800PSI.

IF THE POWERPACK IS REPLACED,THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.

FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY.

PSA-D10T-F/L+RHW 1-5-15 Pgl6



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 4 Operating Procedure

To Lower Ladder (from the machine)
Position machine in a level, safe area, away from the work face, whenever possible.
Apply park brake and lower engine speed to idle.
Check that the area below the Ladder Access System is clear of people and
obstacles, and lower ladder by operating the two position electrical switch adjacent
to the ladder, to the down position by pressing the switch down.
Hold the switch in the down position until ladder is fully lowered.
If the Dozer is parked on uneven ground, the bottom of the ladder may touch the
ground before the ladder is in the fully lowered position.
Should this occur, descend the ladder with caution.

To Raise Ladder
Ascend the ladder onto the landing of the Dozer.
Ensure the area around the ladder is clear of people and standing to the side, clear
of the area the handrails and ladder raises into, operate the electrical switch to the
raise position (up).
Hold the switch in the up position until the ladder is in the fully raised position.
The ladder is now raised and stored.

OPERATING NOTES

NOTE: FLOW CONTROL VALVE ADJUSTMENT:

The valve should be positioned to restrict the flow and speed of the Power Step when
lowering. Adjust the knob on top of the valve by turning left or right (clockwise) when the
step is being lowered, until it is lowering at a safe and reasonable speed.

When it is adjusted, lock the adjusting knob by tightening the grub screw located on the
side of the knob.

NOTE: MAGNETIC 'GO' SWITCH ADJUSTMENT:

The switch target trigger area is located on the opposite side and end from the cable entry
point on the switch. Once it is mounted to the switch bracket, adjust the switch in or out
from the stair steel trigger point, to be within 3mm - 10mm from touching each other when
the stair is in the desired rest position.

[DO NOT EXCEED 10mm DISTANCE BETWEEN THE SWITCH AND STRIKER PLATE].
Test by raising and lowering the Power Step a couple of times and adjust again if
necessary.

Pgl7

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER
Caterpillar D10T

POWER
STEP

Dozer

Section 5 Assembly Complete

I\

—

)
<

w~
7 4 R
7 Y O~
\l\\\w\\\\\\\\\\\\ \\\\\\ W
7,
="

<Y

)
S~

)

\\.\\\\\ Y, <
/8 \\\&\\\
L g

Pg18

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER
Caterpillar D10T Dozer

Section 5-1 Ladder Assembly

Item |Part No. Part Name Qty
1 |PS-22002 LADDER & HANDRAIL FABRICATION 1
2 |PS-22012 ROTATION SHAFT 1
3 |PS-21958-01 PINION 1
4 |PS-21926-01 LADDER SHAFT PIVOT BUSH-MIDDLE 1
5 |PS-21926-02 LADDER SHAFT PIVOT BUSH-NON DRIVE END | 1
6 |PS-21926-03 LADDER SHAFT PIVOT BUSH- DRIVE END 1
7 |CPS-M12X45ZP BOLT-M12 x 45 8
8 |CPS-M12X30zP BOLT-M12 x 30 8
9 |CPS-M12NzP NUT-M12 16
10 |CPS-M12WH WASHER-M12 34

PSA-D10T-F/L+RHW 1-5-15

Pgl19




FOLDING LADDER

POWER
STEP

Caterpillar D10T Dozer

PS- 22095A

Section 5-2 Landing Assembly LHS

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER
Caterpillar D10T Dozer

Section 5-2 Landing Assembly LHS
See Drawing Page 20

PS- 22095A

POWER
STEP

ltem |Part No. Part Name Qty
1 [PS-22095 LANDING ASSEMBLY 1
2 |PS-22010-A HANDRAIL-FRONT-LHS 1
2A [PS-22010-B HANDRAIL-REAR-LHS 1
3 |PS-22086 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTINGS ASSY. 6
5 |PS-21976 FRONT PIVOT PIN BRACKET 1
6 |PS-21941 ANTI VIBRATION BEARING (Shell only) 2
7 |PS-21941-06 RUBBER BUSH (2 x Rubbers per seat) 2 Sets
8 |PS-21933 ISOLATOR BUSH PIN 2
9 |PS-21925 MIDDLE BEARING MOUNTING 1
10 [PS-22005-01 ANGLE BRACKET 2
11 |PS-22005-03/02 ISOLATOR RUBBER/CLAMP 2
12 [PS-22085-04 SIDE MOUNTING PAD 2
13 |CPS-M12X75ZP BOLT-M12 x 75 2
14 [CPS-M12X65ZP BOLT-SOCKET HEAD-M12 x 65 2
15 |CPS-M12X35ZP BOLT-M12 x 35 24
16 [CPS-M12X30ZP BOLT-M12 x 30 12
17 [CPS-M12X25ZP BOLT-M12 x 25 20
18 |CPS-M8X35zP BOLT-M8 x 35 8
19 [CPS-M12NZP NUT-M12 26
20 |CPS-1/2’NN NUT-NYLOC-1/2"UNC

21 |CPS-M8NN NUT-NYLOC-M8

22 |CPS-M12WH WASHER-HARDENED-M12 76
23 |CPS-1/2"WH WASHER-HARDENED-1/2" 4
24 |CPS-M8WH WASHER-HARDENED-M8 16

NOTE : 21914A - Anti vibration Assy. Includes Items 6,7,18,21 & 24)

PSA-D10T-F/L+RHW 1-5-15

Pg21




FOLDING LADDER
Caterpillar D10T Dozer

POWER
STEP

Section 5-2 Landing Assembly LHS PS- 22095A-NG Upgraded Handrails

See Parts List Page 22

Pg22

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

(]

Section 5-2 Landing Assembly LHS PS- 22095A-NG Upgraded Handrails
See Drawing Page 22

ltem |Part No. Part Name Qty
1 |PS-22095 LANDING ASSEMBLY 1
2A |PS-22010-A-NG |HANDRAIL-FRONT LHS- NEW GENERA TION 1
2B |PS-22010-B-NG |HANDRAIL-REAR LHS- NEW GENERA TION 1
3 [PS-22086 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTINGS 6
5 [PS-21976 FRONT PIVOT PIN BRACKET 1
6 [PS-21941 ANTI VIBRATION BEARING 2
7 |Ps-21941-06 RUBBER BUSH (Shell only) 2
8 |PS-21933 ISOLATOR BUSH PIN (2 x Rubber per seat) 2 Sets
9 |PS-21925 MIDDLE BEARING MOUNTING 1
10 |PS-HRI-C11 RUBBER HOSE Pirtek IRR-032 x 120 4
11 |PS-HRI-A06 HANDRAIL POST - DOUBLE CLAMP ASSY. 2
12 |PS-22085-04 SIDE MOUNTING PAD 2
13 [CPS-M12X65ZP |[BOLT-SOCKET HEAD-M12 x 65 2
14 |CPS-M12X35ZP |BOLT-M12 x 35 32
15 [CPS-M12X30ZP [BOLT-M12 x 30 12
16 [CPS-M12X25ZP |BOLT-M12 x 25 20
17 |CPS-M10X75ZP |BOLT-M10 x 75
18 |CPS-M8X35ZP |BOLT-M8 x 35
19 |CPS-M12NZP NUT-M12 26
20 |CPS-1/2’NN NUT-NYLOC-1/2"UNC 4
21 |CPS-M10NN NUT-NYLOC-M10
22 |CPS-M8NN NUT-NYLOC-M8 8
23 |CPS-M12WH WASHER-HARDENED-M12 86
24 |CPS-1/2"WH WASHER-HARDENED-1/2"
25 |CPS-M10WH WASHER-HARDENED-M10
26 |CPS-M8WH WASHER-HARDENED-M8 16

NOTE : 21914A - Anti vibration Assy. Includes Items 6,7,18,22 & 26)

Pg23

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER

POWER
STEP

Caterpillar D10T Dozer

22284A

PS-

Section 5-2 Landing Assembly RHS

See Parts List Page 25

A

g@@W

37/

J@@
,,,,\ -

Pg24

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER
Caterpillar D10T Dozer

Section 5-2 Landing Assembly RHS
See Drawing Page 24

PS- 22284A

POWER
STEP

Iltem |Part No. Part Name Qty
1 |PS-22-284 LANDING ASSEMBLY RHS 1
2 |PS-22285 HANDRAIL RHS 1
3 |PS-22086 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTING ASSY. 6
5 |PS-21933 ISOLATOR BUSH PIN 2
6 |PS-22085-04 SIDE MOUNTING PAD 2
7 |PS-22005-01 ANGLE BRACKET 4
8 |PS-22005-03 ISOLATOR RUBBER 2
9 |PS-22005-02 ISOLATOR CLAMP 2
10 [(CPS-M12X75ZP BOLT-M12 x 75 2
11 |CPS-M12X35ZP BOLT-M12 x 35 20
12 [CPS-M12X25ZP BOLT-M12 x 25 20
13 [CPS-M12NZP NUT-M12 22
14 |CPS-1/2"NN NUT-NYLOC-1/2" UNC 4
15 [CPS-M12WH WASHER-HARDENED-M12 64
16 |CPS-1/2"WH WASHER-HARDENED-1/2" 4

PSA-D10T-F/L+RHW 1-5-15

Pg25




FOLDING LADDER

POWER
STEP

Section 5-3 _Landing Assembly RHS PS- 22284A-NG Upgraded Handrails

See Parts List Page 27

Caterpillar D10T Dozer

Pg26

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER
Caterpillar D10T Dozer

POWER
STEP @

Section 5-3 _Landing Assembly RHS PS- 22284A-NG Upgraded Handrails
See Drawing Page 26

Iltem |Part No. Part Name Qty
1 |PS-22-284 LANDING ASSEMBLY RHS 1
2 |PS-22285-NG HANDRAIL RHS- NEW GENERATION 1
3 |PS-22086 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTING ASSY. 6
5 |PS-21933 ISOLATOR BUSH PIN 2
6 |PS-22085-04 SIDE MOUNTING PAD 2
7 |PS-HRI-A06 HANDRAIL POST - DOUBLE CLAMP ASSY. 2
8 |PS-HRI-C11 RUBBER HOSE Pirtek IRR-032 x 120 4
9 |[CPS-M10X75ZP BOLT-M10 x 75 4
10 [(CPS-M12X35ZP BOLT-M12 x 35 20
11 |CPS-M12X25ZP BOLT-M12 x 25 20
12 [CPS-M12NZP NUT-M12 20
13 [CPS-M10NN NUT-NYLOC-M10 4
14 |CPS-1/2"NN NUT-NYLOC-1/2" UNC 4
15 [CPS-M12WH WASHER-HARDENED-M12 60
16 |CPS-1/2"WH WASHER-HARDENED-1/2"

17 [CPS-M10WH WASHER-HARDENED-M10

PSA-D10T-F/L+RHW 1-5-15

Pg27




FOLDING LADDER

POWER
STEP

Caterpillar D10T Dozer

PS- 22282A

Section 5-4 Landing Assembly - Rear

RS

e

Zlhoeaadgyyyey

)

z 2

TI

z £ S 3

3 2 = =

s O [alla)

o = W w
r <X %k i
AE << w a o
L@ 3= X9 wuw

L X QT 0O oo™ x o
Ty I x x x < <
e.H_WAR662 ol
£ O < = 0 dddo N xro
g |£€ X @ w == =<9 < wuw
Z @ow® oL =312
1225220800552 ¢
©
F S To0ozZaamzz==

g & &
o o

o 22833 3gNNII

2PV X X X zz =22
N MO 5 OO OO © © N © N ©
S HNY¥8LQg==3=3=53=¢3s-+=
e N YIS YY D DHDDODDD DD
S v v ¥ v wvwaaoaooo o
o oo o o OO0 0 0O O O 0
m123456789mﬂ__ﬂ

Pg28

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER

POWER
STEP

PS- 22282A-NG Upgraded Handrails

Caterpillar D10T Dozer

Section 5-4 Landing Assembly-Rear

*e

AR ELREEREE:

pd

)

T

<

o

2 o

O

b E Z

=z £ g 9

EWU s s

N | D |

iz 2 s b
RHAM W w
ARWW055 o Qo
w < L ®» o r o
X hH J X « % x < <
. < = T T
) H_WA662 T
£ |0 < S d 2 deNxo
S 2 xaxyp =222d 3w
Z oo Wik =s=ITTI
fE2525583552%
IS
S i ToZaoaamzz = =2

588

C 22 3B 3Lz

T 22X X X222 =2
N MO OO O © O N © N © «
0.%%%%1111111
Z N =2222=2222=2
R N o I 7o B BV, Vs R (o B V)
S [ v v v o a o o
o oo oo OO 0O O 0O O 0O
m123456789mﬂ__

Pg29

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

(]

Section 5-5 Spreader Assembly PS- 22287A - D10T
See Parts List Page 31

Pg30

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER
Caterpillar D10T Dozer

Section 5-5 Spreader Assembly PS-22287A- D10T
See Drawing Page 30

POWER
STEP

Iltem |Part No. Part Name Qty
1 [PS-22287 SPREADER 1
2 |PS-21931 98 ISOLATOR PIN BRACKET-OUTER LHS 1

2A |PS-21931-97 ISOLATOR PIN BRACKET-OUTER RHS
3 |PS-21931-99 ISOLATOR PIN BRACKET-INNER 2
4 |PS-21930A ISOLATOR MOUNTINGS 12
5 |PS-21933 ISOLATOR BUSH PIN 4
6 |PS-22281-04 WASHER PLATE - (1 Hole) 3
7 |PS-22281-03 WASHER PLATE - (2 Holes) 2
7A |PS-22281-02 WASHER PLATE - (3 Holes) 1
8 |PS-22281-01 WASHER PLATE - (4 Holes) 1

PS-22085-03 MOUNT BLOCK REAR OUTER 2
10 ([PS-22085-01 MOUNT BLOCK REAR INNER 2
11 |PS-M20X60ZP BOLT-M20 x 60 14
12 |CPS-M12X25ZP BOLT-M12 x 25 40
13 [CPS-1/2’NN NUT-NYLOC-1/2" UNC 8
14 [PS-M20WH WASHER-HARDENED-M20 14
15 |CPS-M12WH WASHER-HARDENED-M12 40
16 [CPS-1/2"WH WASHER-HARDENED-1/2" 8

PSA-D10T-F/L+RHW 1-5-15

Pg31




FOLDING LADDER POWER
Caterpillar D10T Dozer l STEP '

Section 5-6  Drive Unit Assembly

PSA-D10T-F/L+RHW 1-5-15 Pg32



FOLDING LADDER
Caterpillar D10T Dozer

Section 5-6 Drive Unit Assembly

See Drawing Page 32

POWER
STEP

Iltem |Part No. Part Name Qty
1 |PS-63014 HYDRAULIC CYLINDER (Refer Page 22) 1
2 |PS-21974 DRIVE MOUNTING FRAME 1
3 |PS-21959 SECTOR GEAR 1
4 |PS-21984 DRIVE GUARD 1
5 |PS-21954 ACTUATOR CYL. MOUNTING ASSEMBLY 1
6 [PS-21991-02 MOUNTING BAR-PROXIMITY SWITCH 1

6A |PS-21991-01 STRIKER 1
PS-61006-2 GREASE NIPPLE M6 STR. 4
PS-21940-03 PIVOT PIN KEEPER PLATE 1
PS-21959-09 SECTOR GEAR BUSH 2

10 [PS-21959-08 SECTOR GEAR HUB 1

11 |PS-21959-05 CLAMP RING 1

12 |PS-21959-06 SPACER RING 1

13 [PS-M24X120ZP BOLT-M24 x 120 2

14 [(CPS-M20X65ZP BOLT-M20 x 65 4

15 |CPS-M12X70ZP BOLT-M12 x 70 8

16 [CPS-M12X25ZP BOLT-M12 x 25 10

17 |CPS-M10X30ZP BOLT-M10 x 30 4

18 [CPS-M10X15ZP BOLT-M10 x 15 4

19 |CPS-M5X15ZP BOLT-M5 x 15 6

20 |PS-M24NN NUT-NYLOC-M24 2

21 |PS-M20NZP NUT-M20 4

22 |CPS-M12NZP NUT-M12 14

23 |CPS-M12NN NUT-NYLOC-M12 3

24 |CPS-M5NN NUT-NYLOC-M5

25 |CPS-M24WH WASHER-HARDENED-M24

26 |CPS-M20WH WASHER-HARDENED-M20

27 |CPS-M12WH WASHER-HARDENED-M12 20

28 |CPS-M10WH WASHER-HARDENED-M10 12

29 |CPS-M5WH WASHER-HARDENED-M5 12

PSA-D10T-F/L+RHW 1-5-15

Pg33




FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 5-7 PROP Assembly PS-22091A

Item |Part No. Part Name Qty
1 |PS-22091 PROP MOUNTING FRAME 1
2 |PS-21945 PROP 1
3 |PS-22091-16 ROOF BUTTON 2
4 |PS-22087 PROP MOUNTING BEAM 2
5 |PS-22091-14 BOLTING PAD 2
6 |PS-22091-13 SPACER 2
7 |PS-21930A ISOLATOR MOUNTING 4
8 |PS-40003 BUFFER 4
9 |CPS-M12X120 BOLT M12 x 120 4
10 [CPS-M12X40ZP BOLT-M12 x 40 8
11 [(CPS-M12X25ZP BOLT-M12 x 25 14
12 [CPS-M12ZP NUT-M12 20
13 |CPSM12WH WASHER-HARDENED-M12 38

Pg34

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER
Caterpillar D10T Dozer

Section 5-8 Hydraulic Cylinder PS-63014-AH
Incl. Items 1A,1B,2,3,4,5,6,7,8,10,11,12.

POWER
STEP

Item |Part No. Part Name Qty
1A |PS-63014A HYDRAULIC CYLINDER (INC. REDUCERS) 1
1B [PS-63014-P PIN - CYLINDER- (WITH RETAINER) 2
1S [PS-63011K SEAL KIT (NOT SHOWN) 1
2 |PS-63201 VALVE - PILOT OPERATED LOCKING 1
3 |PS-61158-0.30 FITTING - RESTRICTION 90 DEG 2
4 |PS-61154 FITTING - ELBOW- O RING 1/4BSPPx9/16"JIC 1
5 |PS-61157 FITTING - O RING 1/4BSPPx 9/16"JIC 1
6 |PS-61163 REDUCER JIC x BSPP 2
7 |PS-61160 TUBE 2
8 [PS-61147 FERRULES/NUTS 2 x each 1
9 |PS-60051-2.8 HOSE- HYDR. (9/6"JIC SWIVEL FITTING 2.8M)| 1
10 [PS-61151 FITTING-ELBOW 7/16"JIC 1
11 |PS-61145 FITTING-SWIVEL 9/16"JIC 1
12 [PS-61153 FITTING-O RING 1/4"BSP x 7/16"JIC 1
13 [PS-60050-2.8 HYDR. HOSE 7/16” SWIVEL FITTINGS 1

PSA-D10T-F/L+RHW 1-5-15

Pg35




FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 5-8 Hydraulic Cylinder (V_alve Diagram)
See also Drawing Page 35

Double Acting Hydraulic System with
directional Control Valve and Cylinder

Lock Valve
24V DC Motor Hydraulic
e Pump s
/ E\\x". .\ -_ﬁ‘\\
llm M -: 3 'f: 51 Resenoir
‘\\x,___ ___// W
- >
24y DC Directional
Control Valve AN /
(Pump Mounted o[ iha ;
Double Pilot Operated
I______‘-{1_____‘_-J_2____1 Check Yalve
! : (Cylinder Lock Valve)
Cl1 [~ |
oM g o R
| |
0.030" \f b \|f 0.030”
Restriction /| ' Restriction

Pg36

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 5-9 Power Pack PS-80103A-SLD
See Parts List Pg 39

@ e Hoses shown e
dotted

Pg37



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 5-9 Power Pack PS-80103A-SLD
See Parts List Pg 39

e POWER STEP
POWER STEP |
I CGE IS O/SYUNTOR DE ENERGIA
BIR R PLATAFORMA DE BATERIA
PO (POSITIVO)
PCO\:CE\’} RPE BAVNYE‘R

POWER S
__INTERR
AISLAMIENTO

WORKLIGHT

" 2PIN
CPS-ACX-2910

BEACON - 3 PIN

CPS-ACX-2911
P = /

View B

NOTE.

THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800S!.

IF THE POWERPACK IS REPLACED, THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.

FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY

Pg38

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 5-9 Power Pack (Electrical Controls & Accessories)
See Photos Pg 37 & 38

Item |Part No. Part Name Qty
1 [PS-80103A-SLD POWER PACK ASSEMBLY 1
2 |PS-21107-METAL MOTOR ENCLOSURE- SEALED ST/ST 1
3 [PS-80103A POWER PACK 1

3A [PS-80103-CLAMP CLAMP ELECTRIC MOTOR 1
3B |PS-84201-100 HEAT SENSOR 1
4 |PS-82415 AUDIBLE ALARM 1
5 |PS-84214 BRIDGE RECTIFIER 1
PS-82492 SOLENOID 24V START MOTOR 1
PS-60051-900MM 9/16” [HYDR. HOSES 9/16"JIC STRAIGHT SWIVEL 1
7A |PS-60050-900MM 7/16” [HYDR. HOSES 7/16"JIC STRAIGHT SWIVEL 1
8 [PS-61152 HYDRAULIC FITTING 9/16” 1
8A |PS-61150 HYDRAULIC FITTING 7/16” 1
9 |PS-61177 HYDRAULIC FITTING 9/16” 1
9A |PS-61176 HYDRAULIC FITTING 7/16” 1
10 |PS-84213 135A CIRCUIT BREAKER 1
11 |PS-84212 5A CIRCUIT BREAKER 1
12 |PS-84303 ISOLATION SWITCH 1
13 |PS-1712080 SEALED WIRING BOX 1
14 [PS-73012 TOGGLE SWITCH KIT 1
15 |PS-82493 BATTERY FEED STUDS 2
16 |PS-HD10-5-16P 5 PIN SOCKET 1
17 |[PS-41010 DECAL-Battery Isolation 1
18 [PS-41011 DECAL-Battery Supply C/B-135A 1
19 |PS-41012 DECAL-Controller Supply C/B-10A 1
20 |PS-41013 DECAL-Battery Supply-Posltive 1
21 |PS-41014 DECAL-Battery Supply-Negative 1
22 |PS-41023 DECAL-Up/Down 1
23 |PS-41024 DECAL HYDRAULIC-HOSES 1
24 |PS-41041 DECAL OIL TANK 1
25 |PS-41019 DECAL BRIDGE RECTIFIER 1
26 |PS-41017 DECAL SOLENOID 1
27 |PS-41018 DECAL ALARM 1
28 |PS-41016 DECAL RAISE/LOWER SWITCH 1
29 |PS-73010 RUBBER BOOT RED 6
30 |PS-73009 RUBBER BOOT BLACK 3
31 |PS-HD10-3-16P 3 PIN SOCKET (PARK BREAK) 1
32 |PS-HD10-5-16P 5 PIN SOCKET (AUT O-RAISE) 1
33 |PS-41032 DECAL AUTO-RAISE SOCKET 1
34 |PS-60051-2.8M HYDRAULIC HOSE 9/16” x 2.8M 1 Not Shown
35 |PS-60050-2.8M HYDRAULIC HOSE 7/16” x 2.8M 1 Not Shown

PSA-D10T-F/L+RHW 1-5-15 Pg39




FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 5.10 Electrical Controls

Control Pendant Switch
Mounted on Handrail

Proximity Switch Assembly

Mounted on Fixed Landing PS-77005

PS - HD1E5168 PENDANT SWITCH HARNESS
5 PIN PLUG B T8

Cab Harness & Equipment
Refer Wiring Harness Drawings

d ACCES S (/D)
STAIRWAY

Pg40

PSA-D10T-F/L+RHW 1-5-15



FOLDING LADDER POWER
Caterpillar D10T Dozer STEP

Section 5.10 Electrical Controls
See Photos Page 40

Item [Part No. Part Name Qty
1 |PS-73013 CONTROL PENDANT SWITCH 1
2 |PS-73013-B CONTROL PENDANT BRACKET 1
3 |PS-77005 HAND RAIL SWITCH HARNESS 1
4 |PS-77009AR AUTO RAISE HARNESS 1 Optional only
5 |PS-77004 CABIN TO SWITCH HARNESS 1
6 |PS-75430 PROXIMITY SWITCH 2 1 x Optional
7 |PS-77002 CABIN BOX LED LIGHT INDICA TOR 1
8 |PS-77003 WIRING HARNESS IN CABIN 1

WARNING

LOW OR FAULTY BATTERIES WILL VOID
WARRANTY ON THE POWER PACK AND ALL
ELECTRICAL SWITCHES AND COMPONENTS

PSA-D10T-F/L+RHW 1-5-15 Pg41



FOLDING LADDER
Caterpillar D10T Dozer

POWER
STEP

Material Kit supplied PS-P/PACK-ISO. KIT

LOCTITE 243 TO APPLY ON
HYDRAULIC TANK SCREWS

TANK PAD MADE OF
RUBBER

4 EACH RUBBER
MOUNTS WITH
HARDWARE

MALE & FEMALE 7/16
AND 9/16 HYDRAULIC

CAPS FOR THE HOSES

2 EACH 3/8" X 1 ¥4" BOLTS

PSA-D10T-F/L+RHW 1-5-15

Pg42



